MARLIVAMA

Manufacturing gquality equipment since 1895.

ILLUSTRATED PARTS LIST

Models
BC260, BC260H, BC320 & BC320H

BC260 & BC320

BC260H & BC320H

' 11/15/96 | P/N 840556



Models BC260/H & BC320/H Driveshaft Assembly




Models BC260/H & BC320/H Driveshaft Assembly

. |Ref| Part Description Q'ty;{ Remarks and Ref| Part Description Q'ty | Remarks and
{ No.| No. | Model No.| No. , Model
’ 1 | 219268| Driveshaft Assembly 1 46 | 215601 | Loop Handle Assy 1 |Includes 47~50
2 | 215654 | Driveshaft Tube 1 47 | 214982 | Loop Handle 1 | BC260/BC320
3 | 215535 Label 1 48 | 213171 | Packing 1 |BC260/BC320
4 ]12155634| Label 1 49 | 215608 | Cap Screw 4 M5 x30
5 1219293] Label 1 BC260/BC320 50 | 089846 | Nut 4 {M5
B 1219294] Label 1| BC260H/BC320H 51 | 219088 | Throtile Trigger 1 __iBC260/BC320
6 1219469} Clutch Case Assy 1 Includes 7~13 52 § 214083 | Quter Guide 1 1BC260/BC320
7 | 2188801 Shaft Tube Adapter 1 53 | 213445 | Swiich Lead Wires 1 1BC260/BC320
8 | 214162 Buiffer 1 54 | 213444 | Throttle Cable 1 | BC260/BC320
9 [214163[ Washer 1 55 | 213548 | Plastic Tube 1 | BC260/BC320
10 | 218879| Bearing Case 1 56 | 216935 | Bracket Assembly 1 |Includes 57, 58
11 | 082033 Screw 4 1MBx15 57 | 261246 | Cap Screw 2 |{BC260H/BC320H
12 | 214161| Bearing 2 1 #600077 58 | 261250 | Cap Screw 4 |BC260H/BC320H
13 | 054676) Snap Ring 1 | H28 59 | 219643 | Right Handle Assy 1 |lncludes 60, 61
14 | 261246| Cap Screw 1 _[M5x25 60 | 054716 | Handle 1 {BC260H/BC320H
15 | 261250| Cap Screw 4 61 | 218468 [ Handle Grip 1 [BC260H/BC320H
16 | 219083 Clutch Drum 1 62 | 219641 | Left Handle Assy 1 |Includes &3, 64
17 | 215933 | Hanging Bracket 1 63 | 054716 | Handle 1| BC260H/BC320H
18 | 261762} Cap Screw 1 |[M5x14 64 | 218467 | Handle Grip 1 | BC260H/BC320H
19 | 215532 Shait Grip 1 65 | 216147 | Throttle Trigger 1 | BC260H/BC320R
20 | 218757 | Gearcase Assy 1 | Includes 21~39 66 | 219126 | Rubber Tube 1 | BC260H/BC320H
21 | 218758| Gearcase i 67 | 215969 | Lead Wire Assy 1 |Includes 63
22 | 089845| Grease Plug 1 [M8x10 68 | 213606 j Throttle Cable 1 |BC260H/BC320H
23 | 261246| Cap Scraw 1 H5x 25
24 | 210554 Bearing i #8608
25 | 210555| Gear 1
26 | 210556 Blade Shaft 1
{ 27 | 019585| Bearing 1 | #6001
) 28 | 055185} Snapr Ring 1 | H2s
29 | 215544/ Pinion Gear 1
30 | 210560, Bearing 1 | #609
31 | 140268/ Bearing 1 #6092
32 | 140269] Snap Ring 1 188
33 | 140270} Snap Ring 1 | H24
34 [ 215641 Oil Seal 1 D18286
35 | 217844 Collar 1
36 | 217845 Boss Adapter 1
37 _| 215846 Clamping Washer 1
38 | 215547 Stabilizer 1
39 | 215610{ Bolt (L.H. Thread) 1 | M8x22
140 | 215993| Cap Screw 1 |M5x10
41 | 2157741 Blade Guard Assy 1 |lIncludes 42-45
42 |213843| Blade Guard 1
43 | 212995| Bracket 1
44 | 261246| Cap Screw 2 |M5x25
45 1

212984

Threaded Bracket

Page 2




Models BC260/H & BC320/H Engine and Rewind Starter

BC260/H modeis from
engine serial number
E505131

BC320/H models from
engine serial number
E503451




Models BC260/H & BC320/H Engine and Rewind Starter

Ref| Part Description Q’ty| Remarks and Ref] Part Description | Q'ty| Remarks and
No.| No. Model No.! No. Model
1 | 261483] Top Cover Assembly | 1 | BC260/H 42 | 261256 | Cap Screw 2 |M4ax25
1 | 261376| Top Cover Assembly 1 BC320/H 43 | 261078 | Spacer 2
2 [ 261018/ Knob 1 44 | 261772 | Coll Ground Wire 2
3 | 261484| Top Cover 1 45 | 261202 | Gromrmet 1
4 1261020| Spacer 1 46 | 261200 | Spark Plug 1 __|NGK EPM6&Y
5 | 261734| Snap Ring 1 |#5 47 | 261250 | Cap Screw 4 |MbBx20
6 | 261472| Cylinder 1 | BG260/H 48 | 262394 | Muffler Cover 1__|BC260/H
6 | 261360] Cylinder 1 | BC320H 48 | 262401 | Muffier Cover 1 |BC320H
7 | 261250 Cap Screw 8 |M5x20 49 | 261246 | Cap Screw 4 |MBEx25
8 | 262200] Gasket 1 | BC260H 50 | 261368 | Deflector 1
8 | 262201 | Gasket 1 | BC320MH 51 | 261986 | Deflector Plaie 1
9 | 261496] Piston Ring 2 | BCz2eoH 52 | 262393 i Muffler Body i {BC260/H
g | 261390/ Piston Ring 2 | BC320H 52 | 262400 | Muifler Body 1 {BC320H
10 | 261494} Piston 1 | BC260H 53 | 262395 | Spark Arrester 1
10 | 261388 Piston 1 : 54 | 0B9596 | Screw 1 M3 x 10
11 | 261497 Piston Pin 1 BC260/H 55 | 261478 | Gasket 1 BC260/H
11 | 261555] Piston Pin 1 BC320/H 55 | 261833 | Gasket 1 |BC320/H
12 | 263576 Piston Pin Clip 2 | BC260/H 56 | 261607 | Cap Screw 1 |M5x16
12 | 2613931 Piston Pin Clip 2 | BC320/H 57 { 261171 | Gasket 2
13 | 261486] Crankcase 1 {BC2s0/H 58 | 261476 | Air Duct 1 [BC2eO/H
13 | 2613791 Crankcase 1 {BC320H 58 | 261364 | Air Duct 1 | BC320M
14 | 261612| Cap Screw 3 |M5x30 59 | 261938 | Insulator 1
15 | 261498] Crankshaft Assembly | 1 | BC260/H 60 | 262039 | Rewind Starter Assy| 1 |[Includes 61~68
15 | 261395] Crankshaft Assembly | 1 | BC320/H 61 | 262922 | Screw 1 [M5x12
16 | 261037 | Needle Bearing 1 | BC260/H 62 | 261720 | Pulley 1
16 | 261392| Negdle Bearing 1 | BC320H 63 | 261721 | Spring 1
17 { 261078 | Woodruff Key 1 64 | 262040 | Starter Case 1 |lIncludes 68
18 | 261491 Bearing 2 | BC260H 65 | 261723 | Rope Assembly 1 [Includes 686, 67
18 | 261384 Bearing 2 |BGC320H 66 | 261724 | Starier Rope 1
19 { 055185] Snap Ring 1| BC2eo/H 67 | 261725 | Starler Grip 1
19 | 018732 Snap Ring 1 BC320H 68 | 081028 | Nut 2 M5
20 | 261492 Qil Seal 1 | BC260/H 69 | 261257 | Cap Screw 4 iM4x1i6
20 | 261385] Oil Seal 1 BC320H 70 | 262415 | Stand i [BC280/H
21 | 261386 Oil Seal 1 MC280/261/MC321 70 | 262423 [ Stand 1 BC320/H
22 | 264104| Fan Cover 1 71 | 261607 { Cap Screw 2 |M5x18
23 | 261786] Plug 1 72 | 260458 | Labet 1
24 | 264587 | Cluich Assembly 1 | Includes 25~30 73 | 263475 | Starter Pawl Assy 1 }Includes 74~76
25 | 264503 | Clutch Shoes/Spring 1 Includes 26, 27 74 | 263476 | Pawl Case 1
26 | 264504 | Clutch Shoe 2 75 | 261728 | Return Spring 1
27 | 263614 Spring 1 76 | 263477 | Pawl 1
28 | 264505| Boit 2 77 | 262100 { Label 1
29 | 261777 | Wave Washer 2 78 | 262129 | Starting Instruction 1
30 | 261189 | Washer 2 79 | 264658 | Engine Stand 1 BC260/H
31 1261417 Flywheel Nut 1 (M8 79 | 264653 | Engine Stand 1_|BC320M
32 | 261357| Ignition Assembly 1_ [ Includes 33~41 80 | 2619998 | Cap Screw 2 |Mbx40
33 | 2613561 Flywhes] 1 81 | 263743 | Washer 2 |e#5.7x¢15.8x12
34 | 261069} Ignition Coil Assy 1 1lncludes 35~41
35 12610701 Col : ’ NOTE: Check “Remarks and Model”
36 | 261744 | Spark Plug Wire Assy| 1 | Includes 37~39 A p
37 1261071 Spark Plug Wire 1 column for model designations o
38 | 261074| PlugBoot 1 ensure the model matches the part
2‘3 gg:g;: gonnector } selection. Bold face type desighates
ap
o etors hoitor ] parts that are for the BC320 and

BC320H only.

Page 4




Models BC260/H & BC320 /H Carburetor Assembly

» Contents of Gasket
& Diaphragm kit p/n
| 840438.
P 13 S
| =
N 14
15/@
16/9
| 17/@
| 18
*Early BC260/H & BC320/H models |
See fooinote on next page for serial number info. L.18 -— J
NOTE: Pump body (8) part number 263290 used on | ater BC260/H and BC320/H models
later BG260/H and BC320/H models can be used to See footnote on next page for serial number info.
replace plate (6), gasket (7) and pump body (8). NOTE: Purge body (16), primer bulb (17) and cover
Complete carburetor, part number 263457 for plate (18) changed after BG260 engine serial numb,
BC260/H models is no longer available and has been 1305692 and BC320 engine serial number L30722.
replaced by carburetor part number 261755. ’ With the change, valve (16a, ieft view) is no longer -

available as a spare part.

Page 5



Models BC260/H & BC320/H Carburetor Assembly

s

Ref. | Part Description Model [Q'ty Remarks
No. No.
1 261755 | Carburetor Assembly BC260/H 1 | Includes 2~33
1 261757 | Garburetor Assemiby : BC320/H 1 _|includes 2~33
2 261871 | O-Ring All 1
3 262121 | Main Jet All 1 | #41
4 261637 | Gasket All i
5 261638 | Diaphragm, Fuel Pump All 3
) 261638 | Plate * i
7 261640 | Gasket * 1
8 261641 _| Pump Body * 3
8 263290 | Pump Bedy * 1
9 261872 | Inlet Screen > 1
10 261642 | Gasket All 1
11 261873 | Metering Diaphragm All i
12 261643 | Diaphragm Body ¥ 1
12 262496 | Diaphragm Body o 1
i3 261644 | Diaphragm Primer Ali 1
14 261650 | Retainer All 1
15 261649 | Spring Al i
16 | 261645 |Purge Body . 1
18 264209 | Purge Body BC260/H** 1
16 264212 | Purge Body BC320/H** 1
16a 261646 | Valve * 3
17 261874 _| Primer Bulb . 1
17 264211 | Primer Bulb w* 1
18 | 261647 | Cover Plate * 1
18 264210_| Cover Plate > i
i9 261648 | Screw * 4
19 263251 | Screw e )
20 261876 | E-Ring All 1
21 261651 _| Throttle Valve Assembly _ Al 1
22 261652 | Plug All 1
23 261658 | Swivel All 1
24 261875 | Screw Al 1
25 261659 j Bracket ' All 1
26 261878 | Nut All 1
27 261877 | Adapter * 1
27 263994 | Adapter e 1
28 261653 { Injection Button All 1
29 261654 {Packing BC260/H 1
30 261655 | O-Ring All 1
31 261656 | Spring All 3
32 261657 | Packing All 1
33 261864 | Gasket All 1
34 261090 _| Air Filter Plate All 1
35 261814 | Cap Screw All 2

N

*  BC260/H prior to engine serial number 4305692 and BC320/H pri i
serial number L30722. prior to enging
o gggfgg-i after engine serial number J305692 and BC320/H after engine serial number

Page 6



Models BC260/H & BC320/H Air Filter, Fuel Tank and Accessories:

A heavy duty air filter assembly p/n
263696 (not shown) is also available.

Shoulder harness comes
2 with BC260H & BC320H
models ONLY.




Models BC260/H & BC320/H Air Filter, Fuel Tank and Accessori'es

Ref.| Part Description Model | Q'ty Remarks
No.| No.

1 262447 | Air Filter Assembly

2 | 261598 { Foam Element : Inc.fudes &0

3 | 261983 | Screen 1

4 261734 [ Snap Ring 1

5 | 261913 | Air Fitter Cover 1

6 | 261018 |Knob 1

7 | 261803 |Label 1

8 | 261962 | Fuel Tank Assembly BC260/H 1 Includes 9-27
8 | 261964 | Fuel Tank Assembly BC320/H 1 Includes 9-27
9 | 264751 | Fuel Tank BC260/H 1

9 261965 | Fuel Tank BC320/H 1

10 | 261584 | Fuel Tank Cap Assembly '

11 | 261105 | Gasket 1_(Includes 11, 12
12 | 261578 | Fuel Tank Cap 1

13 | 261696 | Breather Assembly 9
14 | 261846 | Fuel Pipe Pick-up Assembly 1

15 | 261688 | Fuel Pipe Assembly

16 [ 261115 | Grommet } tncludes 16-18
17 | 261690 { Fuel Pipe 1

18 | 263038 | Returmn Pipe

19 | 261797 | Fuel Filter Assembly ‘1t ﬁ'\iﬁlg:sxaag-l:%
20 | 261798 | Clip 1
21 | 261802 | Retainer 1
22 | 261801 | Packing 1
23 | 261800 | Filter 5

24 | 261799 | Body 1
25 | 261117 |Clip 1
26 | 261118 | Pad 2

27 | 261119 | Pad 1

28 | 261117 {Clip 1

29 | 216760 | Tool Kit
30 | 054753 | Tool Bag : Includes 30~34
31 | 210418 | Box Spanner

32 | 062047 !Wrench '1i ;ﬁ::.,m x 19mm
33 | 105489 |Wrench 1 [4amm

34 | 088287 |Wrench 1 |5mm

35 | 218957 | Instruction Manual 1

36 | 2168007 | Warranty Registration Card 1

37 | 210781 | Shouider Harmess 1

Page 8




MC260/H & BC320/H Nylon Line Cutting Attachments

5 in. Mahual Head 5 in. Semi-Auto
#211088 #840544

1-.--—-—r—

5 in. Maru-Matic
#262288

Page 9



BC260/H & BC320/H Nylon Line Cutting Attachments

Ref.
No.

Part
No.

~ Description

Q'ty

Remarks

5 inch Manual Head #211088

211088

Manual Head Assembly

Includes 2~10

210244

Setiing Bolt

211089

Nylon Cutter

Includes 4~10

211092

Knob

211081

Housing

210803

Cord Guide (Evelet)

210802

Spring _

210801

Nylon Cord

© [0 |~|on U] OO IO =

211090

Spool

=y
o

210800

Shaft Belt

povey iy gy g %) P P Dl Rl

w

5 inch Semi-Auto #840544

840545

Shaft Boit

840546

Housing

840547

Eyelets

840548

Spool

840549

Snap Ring

840550

Lower Body

840551

Spring _

840552

Quter Drive

840553

Knob

840554

Retainer Bolt

840555

Plug

bt e [k b s ot | [N | e | ke

5 inch Maru-Matic. #262288

262322

Knob (Left-Hand Thread)

262321

Cover

2623189

Spool

262317

Flat Nut (Left-Hand )

262316

Cam Disk

262533

Cam Spring

Yeliow (Shortest line length)

262329

Cam Spring _

262314

Silver

Cam Spring

Red {Recommended)

262534

Cam Spring

White (Longest line length

262315

Cam Slide

262313

Spool Housing

262312

Evelet

262311

Adapter (Left-Hand)

262323

Flat Nut Fastening Tool

k| I | b [ (o [ e ot [ [ Jomd ek

Zislojei~loiolo|ojois oo Sl3ioleiNjoin|slwint-

5 inch Maru-Matic #840400

840409

Cover

840408

Bution

840410

Spool

840406

Spring

840519

Bolt

M| N |~

840403

Housing

T P R Y R )

Page 10




